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NUMERICAL INDEX- FIGURE 1-1 

Description 

Washer, Lock 
Washer, Lock 
Washer, Flat 

Nut (6-40) 
Screw (6-40 x 5/16 Fi1) 
Nut (10-32) 
Insulator, Terminal Block 
Strip, l�tor Mounting 
Plate, Tyning Unit Spacing 
Spacer 
Shaft, Intermediate Gear Driving 
Gear, Typing Unit Intermediate 

Driving 
Strap, Tyuing Unit Hounting 
Plate 
Bracket with Bearing, Intermediate 

Gear 
Stud, TerminaJ Block 
Screw ( ?,-40 x 3/8 Fil) 
Block, Terminal 
Nut (6-40) 
Screw \.6-40 x 5/16 Hex) 
Screw (6-40 x l/4 Fil) 
Screw (6-40 x 5/16 Fil) 
Screw, Typing Unit :tJ:ounting 
Button, Intermediate Gear Bracket 

Pivot 
Screw, Nut Plate (l0-32 x 3/8 Hex) 
Screw, Bracket Eounting 

(l0-32 x 5/8 Hex) 
Screw, Bracket Clrunping, Adjusting 

(10-32 X 3/4 Fil) 
Guard, Keyboard Gear 
Stud, Tyoi.ng Unit Locating 
Base 
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Part 
Number 

2191 
42827 

110434 
110743 
150288 
150289 
150293 
150301 
150302 
150304 
150535 
150537 
151152 
151618 
151630 
151657 
152255 

152256 
152257 
152548 
152551 
152552 
152553 
152572 
152574 
152575 
152576 
153315 

153319 
153320 
153321 
153819 
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NUMERICAL INDEX - FIGURE 2-1 

Description 

Washer, Lock 
Screw (3-48 x l/4 Fil) 
Screw (4-40 x 1/4 Fil) 
Washer, Lock 
Bracket, Shift Code Bar 
Stud 
Plate, Detent Ball Retaining 
PJ_ate, Shift Bar Retaining 
Shim 
Bracket, Guide 

;)ete:-1t ,Ball S ,,ring 
Detent, Bearing Ball 
Screw \4-40 x 3/16 Hex) 
Screw (6-40 x 7/16 Fil) 
3crew \6-40 x l/4 Hex) 
Screw (6-LfO x l/4 Fil) 
Bar with Retainer, Code Bar Shift 

(Suppression) 
Bar, Code (l, 2 & Cormrton) 
Spring 
Bar, Code Bar Shift 
Bar, Code (4 & 5) 

-Bar, Code (3) 
Bar, Code (Shift & Unshift) 
Bracket, Code Bar Detent 
Plate, Code Bar Retaining 
Bracket, Code Bar Guide 
Bracket, Code Bar Guide 
Bracket, Code Bar (Auto CR & LF) 

Shift 
Bar, Code (Auto CH & LF) 
Bar, Code (Su;:pression) 
Bracket, Tie 
Washer, Lock 
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Number 

250M 
2191 
2438 
3598 
3599 
7002 

81778 
110 743 
121244 
125015 
130683 
150089 
151603 
151607 
151626 
151630 
151637 
151658 
151686 
151688 
151715 
151722 
151818 
152415 
152420 
152421 
152423 
152424 
152425 
152426 

152458 
153184 
153543 
153545 
157271 
157272 
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NUMERICAL INDEX- FIGURE 2-2 

Description 

Coil, Selector Magnet 
Washer, Lock 
Washer, Flat 
Nut (6-40) 
Nut (4-40) 
Washer, Flat 
Screw (4-40 x 3/16 Fil) 
Washer, Lock 
Clamp, Selector Magnet Cable 
Washer, Flat 
Washer, Lock 
Screw (4-40 x 1/2 Fil) 
Collar, Spacing 
Spring, Hagnet Coil Retaining 
Lug, Jumber Assembly Tenninal 
Screw (6-40 x 1/4 Hex) 
Screw (4-40 x l/4 Fil) 
Screw (6-40 x 5/16 Fil) 
Screw (4-40 x 3/8 Fil ) 
Screw (4-40 x 5/8 Fil) 
Spring, Armature 

Screw (6-40 x 3/16 nexJ 
Jumper Assembly 
Stud 
Lamination, Sele�tor Magnet 
Bracket, Shield 
Bracket, Armature Spring 
Plate, Stop 
Post, Armature Spring 
Nut, Armature SDring Adjusting 

(6-40 Self Locking ) 
Shield, Terminal 
Post 
Armature 
Bracket, Jvlagnet 
Bracket, Connector Hounting 
Insulator, Connector 
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Part 
Number 

2191 
2669 
1598 
3599 
7002 
8330 

41382 
74283 
78533 
96717 

110434 
110743 
112626 
124177 
125011 
150048 
150479 
150687 
151103 
151630 
151657 
151692 
151701 
151714 
152400 
152401 
152402 
152403 
1521"04 

152405 
152406 
152407 
152408 
152409 
152410 
152411 
152412 
152427 
152429 
152432 
152436 
152438 
152439 
152440 
152441 
152445 
152891 
153489 
153491 
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NUMERICAL INDEX- FIGURE 2-3 

Description 

Washer, Lock 
'dasher, Lock 
Nut (6-40) 
Nut (4-40) 
(!;asher, Flat 
1:Jasher, Flat 
Snring, Latch Lever 
Washer, Snring 
Spring, Marking Lock Lever 
Screw, Shoulder (4-40) 
Screw (4-40 x l/4 Fil ) 
',</asher, Lock 
Nut (10-32) 
vlasher' Lock 
Washer, Flat 
Spring, Push Lever 
Stud, Selector Plate Mounting 
Stud, Range Finde� Plate Mounting 
Snring, Selector Lever 
Screw (6-40 x 1/4 Hex) 
Screw (6-40 x 1/4 Fil ) 
Screw (6-40 x 3/16 Fil ) 
Spring, Reset Bail Torsion 
Snring, Spacing Lock Lever 
Plate, Selector Kounting 
Guide, Push Lever 
Guide, Lever 
Bracket, Push Lever Guide 
Bracket, Transfer Lever Spring 

Anchor 
Lever, Harking Lock 
Bracket, Marking Lock Lever Guide 
Lever, Spacing Lock 
Lever, Start 
Lever, Selector 
Bail, Reset 
Lever, Push 
Link, Adjusting 
Lever (with hub ) , Latch 
Rack with Hub, Sector 
Arm with Hub, Clutch Stop 
Knob, Range Scale 
Bail, Stop Arm 
Shaft 
Bushing, Sector 
Washer, Flat 
Spring, Range Scale Knob 
Spring, Start Lever 
Detent, Range Scale Knob 
Plate, Range Finder 
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Part 
Number 

2191 
3598 
3606 
3649 
7002 
8330 

90679 
110435 
110743 
119652 
125011 
150055 
150447 
150450 
150451 
150452 
150453 
150471 
150475 
150481 
150482 
150507 
150525 
150563 
150978 

150990 
151222 
151629 
151630 
151631 
151657 
151658 
151667 
151668 
151669 
151670 
151676 
151721 
152456 
152457 
152546 
152583 
152584 
152585 
152635 
152636 
152637 
152638 
152639 
152640 
152662 
152663 
152893 
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NUMERICAL INDEX - FIGURE 2-4 

Description 

Washer, Lock 
Nut (6-40) 
Nut (6-40) 
Washer, Flat 
Washer, Flat 
Washer, Flat 
Washer, Felt 
Nut (4-40) 
Washer, Lock 
Ring, Retaining 
Washer, Flat 
Stud 
Arm, Shift Lever Drive 
Arm, Intermediate 
Link, Shift Lever 
Bearing, Drive Shaft 
Shaft, Shift Lever Drive 
Stud, Shift Lever Mounting 
Bracket, Retaining (Backstop ) 
Shaft, Transfer Lever Retaining 
Plate 
Spring, Transfer Lever 
Bracket, Shift Lever Guide 
Spring, Common Transfer Lever 
Screw, Bearing Clamp (6-40 x 1-1/8 

Fil) 
'\rlasher, Felt 
Washer, Felt 
Nut (6-40) 
Screw (6-40 x 1/4 Hex) 
Screw (6-40 x 5/16 Hex ) 
Screw (6-40 x 1/4 Fil ) 
Screw (&-40 x 5/16 Fil) 
Roller, Shift Lever Roller 
Roller, Shift Lever Link 
Stud 
Bracket, Shift Lever Link Guide 
Shim 
Screw (6-40 x 3/4 Hex ) 
Holder, Wick 
Wick, Felt 
Bracket, Intermediate Arm Bracket 
Bearing, Sleeve 
Lever, Shift 
Lever, Shift 
Lever, Transfer (1) 
Lever, Transfer (2) 
Lever, Transfer (3) 
Lever, Transfer (4) 
Lever, Transfer (5) 
Lever, Transfer (C ) 
Shaft, Intermediate Arm Guide 
Guide, Transfer Lever 
Screw (4-40 x 1/4 Hex) 
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Part 
Number 

2191 
2539 
2(-,69 
3598 
6800 
7002 
8330 
8449 

70388 
73175 
74547 
74701 
74712 

74785 
90819 
93356 
93758 
95827 

108199 
110436 
112626 
119652 
119654 
150040 
150348 
150349 
150350 
150352 
150355 
150356 
150444 
150438 

150923 
151606 
151610 
151618 
151629 
151630 
151691 
151692 
152538 
152634 
152726 
153583 
153584 
153839 
157209 
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NUMERICAL INDEX- FIGURES 2-5, 2-6 

Description 

Washer,Lock 
Nut (3/8-32) 
Washer, Lock 
Nut (6-40) 
Screw, Shoulder (6-40) 
Washer, Flat 
Washer, Flat 
Collar, Spacing 
Spring, Trip Shaft Lever 
Washer, Lock 
Collar, Set 
Spring, Trip and Latch Lever 
Spring, Code Bar Clutch Cam 

Follower 
Roller, Detent Cam 
Washer, Felt 
Washer, Felt 
Washer, Felt 
B ushing, Carri�ge Return Bell 

Crank 
Wick, Felt 
Spring, Garriage Return Bell Crank 
Nut (10-32) 
Ring, Retaining 
Ring, Retaining 
Screw (6-40 x 5/8 Fil) 
Shaft, Trip 
Arm, Cam Follower 
Shaft, Trip 
Bushing, Trip Shaft 
Lever, Latch 
Lever, Clutch Trip 
Lever, Trip Shaft 
Crank, Automatic Carriage Return 

Bell 
Washer, Felt 
Screw (10-32 x 1/4 Hex) 
\'lasher, Flat 
Screw (6-40 x 7/16 Fil) 
Nut (6-40) 
Screw (6-40 x 1/4 Hex) 
Screw (10-32 x 3/8 Fil) 
Screw (6-40 x 3/16 Fil) 
Plate, Front 
Washer, Flat 
Bushing, Trip Shaft 
Lever, Trip 
Lever, Latch 
Screw, (6-40 x 5/8 Hex) 
Plate 
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Part 
Number 

2191 
3598 
7002 

42823 
89096 

ll0743 
150000 
150001 
150004 
150013 
150016 
150026 
150028 
150029 
150040 
150043 
150044 
150047 
150050 
150051 
150056 
150241 
150439 
150440 
150970 
151630 
151633 
151640 
151642 
l5166o 
151688 
151639 
151693 
151728 
151737 
152447 
152450 
152537 
152573 
152887 
153292 
153293 
153296 
153300 
153323 
153576 
153823 
153824 
155044 
155046 
155047 
157267 

ORIGINAL 

11608 

NUMERICAL INDEX- FIGURE 2-7 

Description 

Washer, Lock 
Nut (6-40) 
Washer, Flat 
Washer, Flat 
Washer, Felt 
Washer, Lock 
Drum, Clutch 
Drum, Clutch 
Cam, Code Bar Clutch 
Disk, Adjusting 
Spacer, Clutch 
Lever, Clutch Shoe R elease 
Disk, Clutch Cam 

Wick, Felt 
Screw (6-40 x 5/8 Fil) 
Shoe, Clutch (Secondary) 
Shoe, Clutch (Primary) 
Bearing, Clutch Sleeve 
Spacer, Clutch 
Cam, Code Bar Clutch Eccentric 
Arm, Code Bar Clutch Follower 
Spring, Clutch Shoe 
Gear, Main Shaft Helical Driven 
Hub, Gear 
Bearin�, Main Shaft Ball 
Screw \6-40 x 1/4 Hex) 
Bearing, Ball 
Lever, Clutch Shoe Release 
Screw (6-40 x 3/4 Fil) 
Screw (6-40 x 7/8 Fil) 
Screw (4-40 x 3/8 Fil) 
Screw (4-40 x 3/4 Fil) 
Screw (6-40 x 9/16 Fil) 
Spring, Clutch Shoe Lever 
Screw (4-40 x 11/64 Hex) 
Shaft, lvlain 
Cam, Selector 
Clamp, Ball Bearing 
Retainer, Bearing 
Screw (4-40 x l/2 Hex) 
Plate, Eccentric Drive 
Spacer, Clutch 
Eccentric 
Arm, Stripper Blade Driving 
Ring 
Cam, Function 
Collar 
Clamp, Collar 
Spacer 
Screw (4-40 x 5/32 Hex) 
Disk with Bushings 
Collar 
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Part 
Number 

2191 
2539 
2669 
3598 
6745 

73175 
70029 
90819 
93356 

109757 
110434 
110743 
119652 
125011 
150398 
150414 
150419 
150423 
150990 
151627 
151657 
151658 
151685 
151692 
153326 
153550 
153553 
153554 
153558 
153560 
153562 
153573 
153574 
153577 
153579 
153580 
153585 
154688 
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11608 

NUMERICAL INDEX - FIGURE 2-8 

Description 

Washer, Lock 
Nut (3/8-32) 
Washer, Lock 
Nut (G-40) 
Screw (10-32 x 1/2 Hex) 
Washer, Lock 
Wick, Felt 
Washer, Felt 
Washer, Felt 
Washer, Felt 
Screw (4-40 x 1/4 Fil) 
Washer, Lock 
Ring, Retaining 
Washer, Flat 
Stud, Left Pivot 
Bushing, Function Rocker Shaft 
Shaft, Reset Bail Pivot 
Stud, Right Pivot 
Washer, Felt 
Rod 
Screw (6-40 x 1/4 Fil) 
Screw (6-40 x 5/16 Fil) 
Screw (4-40 x 5/16 Fil) 
Screw (6-40 x 3/16 Fil) 
Blade, Reset Bail 
Link, Function Cam Roller Bracket 
Roller, Function Cam 
Bracket with Stud 
Link with Bushings, Cam Shaft Drive 

Shaft with Bushings, Reset Bail Cam 
Shaft, Roller 
Bail, Function Reset 
Roller, Reset Bail 
Washer, Felt 
Bracket, Spring 
Bracket'· Cam 
Clamp, Roller Shaft 
Spring, Reset Bail 
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Part 
Number 

2191 
110434 
110743 
121247 
125015 
150545 
150546 
150811 
150894 
151630 
151632 
151657 
151692 
152580 
152581 
152593 
153317 
153586 
153587 

ORIGINAL 

11608 

NUMERICAL INDEX - FIGURE 2-9 

Description 

Washer, Lock 
Screw (4-40 x 1/4 Fil) 
Washer, Lock 

Clamp, Cable 
Washer, Flat 
Bracket, Right Function Box 
Bracket, Left Function Box 
Stud, Follower Arm 

Bar, Space Sup�ression 
Screw ( 6-40 x l/4 Hex) 
Screw (6-40 x 3/8 Hex) 
Screw (6-40 x l/4 Fil) 
Screw (6-40 x 3/16 Fil) 
Frame, Right Side 
Frame, Left Side 
Housing, Bearing 
Bracket, Bearing 
Guide, Stunt Box Left 
Guide, Stunt Box Right 
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NUMERICAL INDEX - FIGURE 2-10 

Part Part 
Number Description Number Description 

(� 2191 Washer, Lock 155121 Bar, Function (V) 
36o6 Nut (6-40) 155124 Bar, Function (Y) 
4586 Washer, Felt 155311 Bar, FW1ction (UNIV) 
4703 Spring, Function Bar 157203 Stud, Shoulder 
5740 Screw (2-56 x 1/4 Fil.) 157205 Lever with Pin, Function 

72522 Wick, Felt 157206 Lever with Pin, Function 
90517 Spring, Function Lever 157207 Lever, Function 

109839 Spring 157213 Bracket, Guide 

( 
110743 Washer, Lock 157214 Pin, Plunger 
119649 Ring, Retaining 157240 Spring 
119652 Ring, Retaining 157268 Blade, Stripper Bail 
119653 Ring, Retaining 157269 Cable 
150543 Screw (3-48 x 9/32 Fil.) 157270 Cable Assembly 
150544 Handle, Stunt Box 157273 Connector, Stunt Box 
150547 Shaft 

' � 
150689 Block, Guide 
151626 Lug, Terminal 
151637 Screw (4-40 x 1/4 Fi1.) 
151657 Screw (6-40 x 1/4 Fil.) 
151692 Screw (6-40 x 3/16 Fil.) 
l51739ADA Screw, Identification (6-40) 
152089 Latch, Function Lever 
152121 Lever, Function Lever 
152298 Lever, Function 
152299 Lever, Function 
152441 Washer, Flat 
152547 Shaft 
152642 Lever, Function 
152651 Plate, Function Bar Guide and Spring 
152652 Bar, Function Lever Guide 
152653 Pawl, Function 
152660 Plate, Spring 
152665 Bar, Function (LTR) 
152666 Bar, Function (FIG) 
152667 Bar, Function (CR) 
152668 Bar, Function (LF) 
152669 Bar, Function (BL) 
152683 Bar, Function (H) 
152889 Plate, Retaining 

( 
153291 Arm 
153294 Cam, Stripper Blade 
153295 Shaft 
153298 Brae ket , Right Mounting 
153299 Bracket, Left Mounting 
153301 Arm, Stripper Blade Driving 
153322 Guide, Function Lever 
153581 Handle, Stunt Box 
154613 Latch, Function Lever 
154990 Arrangement, ADA Stunt Box 

(, 
155073 Shaft 
155099 Screw, Shoulder (6-40) 
155100 Bar, Function (A) 
155101 Bar, Function (B) 
155102 Bar, Function (C) 
155103 Bar, Function (D) 
155116 Bar, Function (Q) 
155ll7 Bar, Function (R) 

ORIGINAL 
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Part 
Number 

3599 
110743 
1250ll 
150298 
151637 
151687 
151689 
152733 
152734 
152735 
152736 
152738 
153608 
153609 
153644 
153645 
153646 
153647 
153795 
154990 
l.>7055 
157058 
157059 
157060 
157061 
157062 
157208 
157210 
157211 
157212 

ORIGINAL 

11608 

NUMERICAL INDEX - FIGURE 2-11 

Description 

Nut (4-40) 
Wa sher , lock 
Washer, Flat 
Bushine 
Screw (4-40 x 1/4 Fil.) 
Screw (4-40 x 7/16 Fil.) 
Screw (4-40 x 3/4 Fil.) 
Block, Contact 
Arm, Contact 
Terminal, Contact 
Spring 
Arm, Contact 
Fork 
Roller 
Stud 
Plate , Guide 

Bushing 
Plate 
Slide 
Arrangement, ADA Stunt Box 
Assembly, Switching 
Assembly, Switching 
Assembly, SWitching 
Assembly, Switching 
Assembly, Switching 
Assembly, SWitching 
Plate, Bottom 
Plate 
Slide 
Slide, Indicator 
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Part 
Number 

ll79 
2191 
2263 
3640 
7002 

71999 
87334 

12220l. 
l222ll 
122220 
122229 
122245 
122249 
122251. 
122252 
123769 
l250ll 
128874 
150976 
151346 
151620 
151621 
151622 
151626 
151637 
151686 
151692 
151795 
151920 
151922 
151923 
151924 
151925 
151926 
151927 
152297 
153030 
153049 

ORIGINAL 

11608 

NUM�RICAL INDEX- FIGURE 3-1 

Description 

Screw (6-40 x 5/8 Fil. ) 
Nasher, Lock 
Nut (8-32) 
iiasher, Lock 
Washer, Flat 
Spring, Preloading 
Washer, Insulating 
Bearing, Ball 
Washer, Pull 
Oiler (C up ), Ball 
Bolt, Clamp 
Capacitor, Fixed 
Switch, Thermostatic 
Stator, Motor 
End Bell 
Fan, Synchronous Motor 
Washer, Flat 
Rotor, Motor 
Bracket, Motor 
Screw ( 6-40 x 3/8 File ) 
Strap, Motor Mounting 
Screw (6-32 x 3/4 dd ) 
Nut (6-32) 
Lug, Terminal 
Screw ( 4-hO x l/ 4 Fil. ) 
Screw (h-40 x 3/8 Fil. ) 
Screw (6-40 x 3/16 Fil.) 
Motor, A.C. Synchronous 
Plate, Relay, Capacitor Mounting 
Clamp, Capacitor 
Relay 
Insulator, Relay 
Clamp, Relay 
Nut (4-40) 
Cable, Synchronous Motor Unit 
Washer, Flat 
Mount, Vibration (Cushion Ring ) 
Washer, Fiber 
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SET NUMBER 

151060 

151075 

15 II 00 

3-4 

� 
ll' 

11608 

151131 

151133 

OR 

151135 

-----(5 1130 

(<' . 
51132 

� -
OR 

� 
51134 

GE A R  SETS 

DRIVIN G GEAR DRIVEN GEAR 

151130 151131 

151132 151133 

151134 15 II 35 

FIGURE 3-2. GEAR SETS 
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SPEED 

60 WPM 

75 WPM 
:�,) 

100 WPM 
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Part 
Number 

151o60 
151075 
151100 
151130 
151131 
151132 
151133 
15llJ.I+ 
151135 

ORIGINAL 

11608 

NUMERICAL INDEX - FIGURE 3-2 

Rescription 

Gear Set (60 WFK) 
Gear Set ( 75 WIH) 
Gear Set (100 WH4:) 
Pinion, Motor 
Gear, Intermediate Driven 
Pinion, Motor 
Gear, Interm.edia te Driven 
Pinion, Motor 
Gear, Intermediate Driven 
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250M 
ll79 
2191 

226.3 
24.38 
25.39 
2669 
.34.38 
.3598 

.3599 
.3606 
.3640 
.3649 
4586 
470.3 
5740 
67h5 
6800 
7002 

8.330 
8449 

hl382 
4282.3 
42827 
70.388 
71999 
72522 
7.3175 
7428.3 
74547 
74'/0l 
74712 
74785 
78029 
7853.3 
81778 
87.334 
89096 
90517 
90679 
90819 
9.3.356 
93758 
95827 
96717 

108199 
109757 
109839 
ll0434 

ll0435 
ll0436 
ll0743 
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Numbers following the description indicate the page. 

Coil, Magnet, 2-4 
Screw (6-40 x 5/8 Fil),, 3-2 
Washer, Lock, l-2,2-2,2-4,2-o,2-8, 
2-10,2-12,2-14,2-16,2-18,3-2 

Nut (8-32), 3-2 
Washer, Flat, 2-4 
Nut (3/8-32), 2-10, 2-14 
Washer, Lock, 1-2, 2-6,2-10, 2-14 
Vi asher, Flat, 1-2 
Nut (6-40), 1-2, 2-4, 2-6,2-8,2-10 
2-12,2-14 
Nut (4-40), 2-4, 2-6,2-20 
Nut (6-40), 2-8, 2-18 
Washer, Lock, .3-2 
Washer, F lat, 2-8 
Washer, Felt, 2-18 
Spring, 2-18 
Screw (2-56 x Jj 4 Fil), 2-18 
Screw· (10-32 x V2 Hex), 2-14 
Screw, Shoulder.(6-40), 2-10 
l'iasher, Flat, 2-1+- 2-6,2-8, 2-10, 2-12 
3-2 
Washer, Flat, 2-6,2-8, 2-10 
Collar, 2-10 
Spring, 2-b 
Washer, Flat, 2-12 
Screw (3-48 x V4 Fil), 2-2 
Spring, 2-10 
Spring, Preloading, 3-2 
Wick, Felt, 2-18 
Viasher, Lock, 2-10,2-14 
Washer, Spring, 2-b 
Collar, 2-10 
Spring, 2-10 
Spring, 2-10 
Roller, 2-10 
Wick, Felt, 2-14 
Spring, 2-6 
Screw (4-40 x .3/16 Fil), 2-4 
Washer, Insulating, 3-2 
Washer, Felt, 2-12 
Spring, 2-18 
Washer, Felt, 2-8 
Washer, Felt, 2-10,2-14 
Washer, Felt, 2-10,2-14 
Washer, Felt, 2-10 
Bushing, 2-10 
Screw, Shoulder, 2-6 
Wick, Felt, 2-10 
Washer, Felt, 2-14 
Spring, 2-18 
Screw (4-40 x 1/4 Fil), 2-2, 2-b 
2-14,2-16 
Nut ( 4-40), 2-8 
Spring, 2-10 
Washer, Lock, 2-2,2-4,2-6,2-8,2-12, 
2-14,2-16,2-18,2-20 

lll017 
112626 
ll9649 
119652 
ll9653 
ll9654 
121244 
121247 
12220.L 
122211 
122220 
122229 
122245 
122249 
122251 
122252 
12.3769 
124177 
125011 
125015 
128874 
130683 
150000 
150001 
150004 
150013 
150016 
150026 
150028 
150029 
150040 
150043 
150044 
150047 
150048 
150050 
150051 
150055 
150056 
150089 
150241 
150288 
150289 
150293 
150298 
150301 
150302 
150304 
150348 
150349 
150350 
150352 
150355 
150.356 
150398 
150414 
150419 

Screw (6-40 x 5/16 Fil), 1-2 
Nut (10-32), 1-2,2-6,2-10 
Ring, Retaining, 2-18 
Ring, Retaining, 2-8,2-10, 2-14,2-18 
Ring, Retaining, 2-18 
Ring, Retaining, 2-10 
Clamp, Cable, 2-4 
Clamp, Cable, 2-16 
Bearing, Ball, 3-2 
Washer, Pull, 3-2 
Oiler (Cup), Ball, 3-2 
Bolt, Clamp, 3-2 
Capacitor, FL�ed, .3-2 
Switch, Thermostatic, .3-2 
Stator, Motor, 3-2 
End Bell, .3-2 
Fan, Synchronous Motor, 3-2 
Washer, Lock, 2-6 
iiasher, Flat, 2-6,2-8, 2-14, 2-20,.3-2 
Washer, Flat, 2-4,2-16 
Rotor, Motor, .3-2 
Washer, Lock, 2-4 
Drum, Clutch, 2-12 
Drum, Clutch, 2-12 
Cam, 2-12 

Disk, Adjusting, 2-12 
Spacer, Clutch, 2-12 
Lever, Shoe Release, 2-12 
Disk, 2-12 
Wick, Feltt 2-12 
Screw (6-40 x 5/8 Fil), 2-10,2-12 
Shoe ( secondary ), 2-12 
Shoe (primary), 2-12 
Bearing, 2-12 
Spring, 2-6 
Spacer, Clutch, 2-12 
Cam, Eccentric, 2-12 
Stud, 2-8 
Arm, 2-12 
Screw (4-40 x 1/2 Fil), 2-4 
Spring, 2-12 
Bracket, 2-2 
Stud, 2-2 
Plate, Retaining, 2-2 
Bushing, 2-20 
Plate, Retaining, 2-2 
Shim, 2-2 
Bracket, Guide, 2-2 
Shaft, 2-10 
Arm, Follower, 2-10 
Shaft, 2-10 
Bushing, 2-10 
Lever, Latch, 2-10 
Lever, Trip, 2-10 
Stud, Pivot, (Left), 2-14 
Bushing, 2-14 
Shaft, 2-14 
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150423 
150438 
150439 
150440 
150444 
150447 
150450 
150451 
150452 
150453 
150471 
150475 
150479 
150481 
150482 
150507 
150525 
150535 
150537 
150543 
150544 
150545 
150546 
150547 
150563 
150687 
150689 
150811 
150894 
150923 
150966 
150970 
150976 
150978 
150990 
151060 
151075 
151100 
151103 
15lll3 
15lll8 
151126 
15ll27 
151129 
151130 
151131 
151132 
151133 
151134 
151135 
151146 
151152 
151219 
151222 
151228 
151335 
151346 
151415 
151416 
151603 
151606 
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Stud, Pivot, (Right), 2-14 
Crank, Bell, 2-10 
Gear, Helical Driven, 2-12 
Hub, 2-12 
Lever, 2-10 
Arm, 2-8 
Arm, 2-8 
Link, 2-8 
Bearing, 2-8 
Shaft, 2-8 
Stud, 2-8 
Bracket, Retaining, 2-8 
Stud, 2-6 
Shaft, 2-8 
Plate, 2-8 
Spring, 2-8 
Bracket , 2-8 
Spring, 2-2 
Ball, Bearing, 2-2 
Screw (3-48 x 9/32 Fil), 2-18 
Handle, 2-18 
Bracket (Right), 2-16 
Bracket (Left), 2-lo 
Shaft, 2-18 
Spring, 2-8 
stud, 2-o 
Block, Guide, 2-18 
Stud, 2-16 
Bar, 2-16 
Washer, Felt, 2-10 
Insulator, 1-2 
Bearing, 2-12 
Bracket, Motor, 3-2 
Screw ( 6-40 x 1-1/8 Fil) , 2-8 
Wash er, Felt, 2-8,2-14 
Gear Set ( 60 WPM), 3-4 
Gear Set (75 WPM), 3-4 
Gear Set (100 WPM), 3-4 
Spring, 2-b 
Strip, 1-2 
Plate, Spacing, 1-2 
Spacer, 1-2 
Shaft, 1-2 
Gear, Typing Unit Intermediate, 1-2 
Pinion, Motor, 3-4 
Gear, Intermediate Driven, 3-4 
Pinion, Motor, 3-4 
Gear, Intermediate Driven, 3-4 
P�ion, Motor, 3-4 
Gear, Intermediate Driven, 3-4 
Strap, Mounting, 1-2 
Screw (4-40 x 3/16 Hex), 2-2 
Plate, l-2 
Washer, Felt, 2-8 
Bracket vr/bearing, 1-2 
Stud, 1-2 
Screw ( 6-40 x 3/8 Fil), 1-2,3-2 
Block, Terminal, 1-2 
Nut ( 6-40), 1-2 
Spacer, 2-4 
Screw (10-32 x 1/4 Hex), 2-10 

Retainer, Spring, 2-4 
1Vasher, Flat, 2-10 

151607 
151610 
151618 
151620 
151621 
151622 
151626 
15lo27 
151629 
151630 

Screw (6-40 x 7/16 Fi1), 2-2,2-10 
Strap, Mounting, 3-2 
Screw (6-32 x 3/4 Rd), 3-2 
Nut (6-32), 3-2 
Lug, Terminal, 2-4,3-2 
Rod, 2-14 
Nut (6-40), 2-8,2-10 
Screw (6-40 x l/4 Hex), 2-2,2-4,2-6 
2-8,2-10,2-12,2-16 

15lo3l 
151632 
15lo33 
151637 

Screw (6-40 x 5/16 Hex), 1-2,2-8 
Screw (6-40 x 3/8 Hex), 2-16 
Bearing, Ball, 2-12 
Screw (4-40 x l/4 Fi1), 2-4,2-18 
2-20,3-2 
Lever, Shoe Release, 2-12 
Screw (6-40 x 3/4 Fi1), 2-12 

151640 
15lo42 
151657 Screw (6-40 x 1/4 Fil), l-2,2-2,2-6 

2-8,2-14,2-lb,2-18 
151658 Screw (6-40 x 5/16 Fil), l-2,2-4 

2-8,2-14 
Screw ( 6-40 x 7/8 Fil), 2-12 
Roller, 2-8 
Roller, 2-8 
Stud, 2-8 
Brae ket , 2-8 
Shim, 2-8 

151660 
151667 
151668 
151669 
151670 
151676 
15lb78 
151685 
151686 
151687 
151688 
151689 
151691 
151692 

Screw, Mounting ( 1/4-32), 1-2 
Scre1'f (4-40 x 5/16 Fil), 2-14 
Screw (4-40 x )/8 Fil), 2-4,3-2 
Screw ( 4-40 x 7/16 Fil) , 2-20 
Screw (4-40 x 5/8 Fil), 2-4,2-12 
Screw (4-hO x 3/ h Fil), 2-12,2-20 
Screw (10-32 x 3/8 Fil), 2-10 
Screw (6-40 x 3/16 Fil), 2-6,2-10 
2-14,2-16,2-18,3-2 

15169.3 Screw (6-40 x 9/16 Fil), 2-12 
151701 Spring, Torsion, 2-b 
151712 Button, Pivot, 1-2 
151714 Spring, 2-6 
151715 Spring, 2-4 
151721 Screw (6-40 x 3/4 Hex), 2-8 
151722 Screw (6-40 x 3/16 Hex), 2-4 
151723 Screw (10-32 x 3/8 Hex), l-2 
151724 Screw (10-32 x 5/8 Hex), 1-2 
151725 Screw (10-32 x 3/4 Fil), J-2 
151728 Spring, 2-12 
151737 Screw (4-40 x 1l/6h Hex), 2-12 
151739ADA Screw, Identification ,(6-40), 2-18 
151795 Motor, A.C. Synchronous, 3-2 
151818 Assembly, Jumper, 2-4 
151920 Plate, Mounting, 3-2 
151922 Clamp, 3-2 
151923 Relay, 3-2 
151924 Insulator, 3-2 
151925 Clamp, 3-2 
151926 Nut (4-40), 3-2 
151927 Assembly, Cable, 3-2 
152045 Guard, 1-2 
152089 Latch, 2-18 
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152121 
152255 
152256 
152257 
152297 
152298 
152299 
152400 
152401 
152402 
152403 
152404 
152405 
152406 
152407 
152408 
152409 
152410 
152411 
152412 
152415 
152420 
152421 
152423 
152424 
152425 
152426 
152427 
15242� 
1524.32 
1524.36 
1524.38 
1524.39 
152440 
152441 
152445 
152447 
152450 
152456 
152457 
152458 
1525.37 
1525.38 
152546 
152547 
152548 
152551 
152552 
15255.3 
152572 
15257.3 
152574 
152575 
152576 
152580 
15258.!. 
15258.3 
152584 
152585 
15259.3 
1526.34 
1526.35 
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Lever, 2-18 
Bar w/retainer, 2-2 
Bar, Code (1,2 & Common), 2-2 
Spring, 2-2 
\'lasher, Flat, .3-2 
Lever, Function, 2-18 
Lever, Function, 2-18 
Plate, 2-6 
Guide, 2-6 
Guide, 2-6 
Bracket, 2-6 
3racket, 2-6 
Lever, 2-o 
Bracket , 2-6 
Lever, Lock, 2-6 
Lever, Start, 2-o 
Lever, Selecting, 2-6 
Bail, Reset, 2-6 
Lever, Push, 2-6 
Link, 2-6 
Stud, 2-4 
Lamination, 2-4 
Bracket , 2-4 
Bracket, 2-4 
Plate, Stop, 2-4 
Post, Spring, 2-4 
Nut, SelfLocking.{6-40), 2-4 
Lever (w/hub), Latch, 2-6 
Rack w/hub, Sector, 2-6 
Arm w/hub, Stop, 2-6 
Knob, 2-6 
Bail, 2-6 
Shaft, 2-6 
Bushing, 2-6 
Washer, Flat, 2-6,2-18 
Spring, 2-6 
Shaft, 2-12 
Cam, Selector, 2-12 
Holder, Wick, 2-8 
Wick, Felt, 2-8 
Shield, 2-4 
Clamp, 2-12 
Plate, Front, 2-10 
Bracket, 2-8 
Shaft, 2-18 
Bar, 2-2 
Bar, Code (4 & 5), 2-2 
Bar, Code (.3), 2-2 
Bar, Code (Shift and Unshift), 2-2 
Bracket, 2-2 
Retainer, 2-12 
Plate, 2-2 
Bracket, 2-2 
Bracket, 2-2 
Frame, Right Side, 2-16 
Frame, Left Side, 2-16 
Bearing, Sleeve, 2-8 
Lever, 2-8 
Lever, 2-8 
Housing, Bearing, 2-16 
Washer, Flat, 2-10 
Lever, Transfer (1), 2-8 

1526.3o 
1526.37 
15.36.38 
1526.39 
152640 
152642 
152651 
152652 
152653 
152660 
152662 
15266.3 
152665 
152666 
152667 
152668 
152669 
15268.3 
152726 
1527.3.3 
1527.34 
1527.35 
1527.36 
152738 
152887 
152889 
152891 
15289.3 
15.30.30 
15.3049 
15.3184 
15.3291 
153292 
15.329.3 
15.3294 
153295 
15.3296 
15.3298 
15.3299 
15.3.300 
15.3.301 
15.3.315 
15.3317 
15.3319 
15.3.320 
15.3.321 
15.3.322 
15.3323 
153326 
15.3489 
15.3491 
15.354.3 
153545 
15.3550 
15.3553 
153554 
15.3558 
153560 
153562 
15.3573 
15.3574 
15.3576 

Lever, Transfer (2), 2-8 
Lever, Transfer (3), 2-8 
Lever, Transfer (4), 2-8 
Lever, Transfer (5), 2-8 
Lever, Transfer (C) , 2-8 
Lever, 2-18 
Plate , Guide, 2-18 
Bar, Guide, 2-18 
Pawl, 2-18 
Plate, Spring, 2-18 
Shaft, 2-8 
Guide, 2-8 
Bar, (LTR), Function, 2-18 
Bar, (FIG), Function, 2-18 
Bar, (CR), Function, 2-18 
Bar, (LF), Function, 2-18 
Bar, (BL), Function, 2-18 
Bar, (H), Function, 2-18 
Bushing, 2-10 
Block, Contact, 2-20 
Arm, Contact, 2-20 
Terminal, Contact, 2-20 
Spring, 2-20 
Arm, Contact, 2-20 
Screw (4-40 x 1/2 Hex), 2-12 
Plate, Retainer, 2-18 
Spring, 2-6 
Screw (4-40 x l/4 Hex), 2-8 
Mount, Vibration, .3-2 
Washer, Fiber, 3-2 
Post, 2-4 
Arm, 2-18 
Plate, 2-12 
Spacer, Clutch, 2-12 
Cam, Stripper Blade, 2-18 
Shaft, 2-18 
Eccentric, 2-12 
Bracket, Right Mounting, 2-18 
Bracket, Left Mounting, 2-18 
Arm, 2-12 
Arm, Stripper Blade Driving, 2-18 
Bracket, 2-2 
Bracket, Bearing, 2-16 
Bar, Code, 2-2 
Bar, Code (Suppression), 2-2 
Bracket, Tie, 2-2 
Guide, Function Lever, 2-20 
Ring, 2-12 
Blade, 2-14 
Detent, 2-6 
Plate, 2-o 
Armature, 2-4 
Bracket, 2-4 
Link, 2-14 
Roller, 2-14 
Bracket, w/stud, 2-14 
Link, w/bushings, 2-14 
Shaft, w/bushings, 2-14 
Shaft, 2-14 
Bail, 2-14 
Roller, 2-14 
Cam, Function, 2-12 
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153577 
153579 
153580 
153581 
153583 
153584 
153585 
15358o 
153587 
153608 
153609 
153644 
153645 
153646 
153647 
153795 
153819 
153823 
153824 
153839 
154613 
154688 
154699 
154990 
155044 
15504b 
155047 
155073 
155099 
l5510C 
155101 
155102 
155103 
155116 
155117 
155121 
155124 
155311 
157055 
157058 
157059 
157060 
157061 
157062 
157203 
157205 
157206 
157207 
157208 
157209 
157210 
157211 
157212 
157213 
157214 
157240 
157267 
157268 
157269 
157270 
157271 

ORIGINAL 

Washer, Felt, 2-14 
Bracket, Spring, 2-14 
Bracket, Cam,· 2--14 
Handle, Stunt Box, 2-18 
Lever, Trip, 2-10 
Lever, Latch, 2-10 
Clamp, 2-14 
Guide, Left, 2-lo 
Guide, Right, 2-16 
Fork, 2-20 
Roller, 2-20 
Stud, 2-20 
Plate, Guide, 2-20 
Bushing, 2-20 
Plate, 2-20 
Slide, 2-20 
Washer, Lock, 2-2 
Collar, 2-12 
Clamp, 2-12 
Screw (6-40 x 5/8 Hex), 2-10 
Latch, Function Lever, 2-18 
Spring, 2-14 
Stud, Location, l-2 
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157272 
157273 
157300 

Arrangement, ADA Stunt Box, 2-18,2-20 
Spacer, 2-12 
Screw (4-40 x 5/32 Hex), 2-12 
Disk, w/bushings, 2-12 

Shaft, 2-18 
Screw, Shoulder (6-40), 2-18 
Bar, Function (A), 2-18 
Bar, Function (B), 2-18 
Bar, Function (C), 2-18 
Bar, Function (D), 2-18 
Bar, Function (,�), 2-18 
Bar, Function (R), 2-18 
Bar, Function (V), 2-18 
Bar, Function (Y), 2-18 
Bar, Function (UNIV), 2-18 
Assembly, Switching, 2-20 
Assembly, Switching, 2-20 
Assembly, Switching, 2-20 
Assembly, Switching, 2-20 
Assembly, Switching, 2-20 
Assembly, Switching, 2-20 
Stud, Shoulder, 2-18 
Lever w/pin, Function, 2-18 
Lever w/pin, Function, 2-18 
Lever, Function, 2-18 
Plate, Bottom, 2-20 
Plate, 2-10 
Plate, 2-20 
Slide, 2-20 
Slide, Indicator, 2-20 
Bracket, Guide, 2-18 
Pin, Plunger, 2-18 
Spring, 2-18 
Collar, 2-12 
Blade, Stripper Bail, 2-18 
Cable, 2-18 
Assembly, Cable, 2-18 
Bracket, 2-4 

Insulator, 2-4 
Connector, Stunt Box, 2-18 
Base, 1-2 
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